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<802.11be Partial RU>

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result imit Verdict
[dBm/3kHz] [dBm/3kHZ]
26Tone RUO -8.38 <8.00 PASS
Antl7 2412 52Tone RU37 -8.3 <8.00 PASS
106Tone | RU53 -8.13 <8.00 PASS
26Tone RUO -8.5 <8.00 PASS
Ant6 2412 52Tone RU37 -8.85 <8.00 PASS
106Tone | RU53 -8.62 <8.00 PASS
26Tone RUO -5.43 <8.00 PASS
total 2412 52Tone RU37 -5.56 <8.00 PASS
L1BE20MIMO 106Tone | RUS53 -5.36 <8.00 PASS
26Tone RU8 -7.83 <8.00 PASS
Antl7 2462 52Tone RU40 -7.96 <8.00 PASS
106Tone | RU54 -7.78 <8.00 PASS
26Tone RU8 -7.7 <8.00 PASS
Ant6 2462 52Tone RU40 -7.72 <8.00 PASS
106Tone | RU54 -8.05 <8.00 PASS
26Tone RU8 -4.75 <8.00 PASS
total 2462 52Tone RU40 -4.83 <8.00 PASS
106Tone | RU54 -4.90 <8.00 PASS
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<802.11be Multi RU>

Maximum conducted output power

Test Result Peak

Test Freq MRU MRU Peak Power | Conducted .
Ant L Verdict
Mode (MHz) Type Index [dBm] Limit[dBm]
52+26_OFDMA 1 21.87 <30.00 PASS
Antl7 2412
106+26_OFDMA 1 23.18 <30.00 PASS
52+26_OFDMA 1 21.58 <30.00 PASS
Ant6 2412
106+26_OFDMA 1 22.97 <30.00 PASS
52+26_OFDMA 1 24.74 <30.00 PASS
total 2412
11BE20 106+26_OFDMA 1 26.09 <30.00 PASS
MIMO 52+26_OFDMA 3 21.52 <30.00 PASS
Antl7 2462
106+26_OFDMA 2 23.35 <30.00 PASS
52+26_OFDMA 3 21.25 <30.00 PASS
Ant6 2462
106+26_OFDMA 2 23.18 <30.00 PASS
52+26_OFDMA 3 24.40 <30.00 PASS
total 2462
106+26_OFDMA 2 26.28 <30.00 PASS
Sporton International Inc. (ShenzZhen) Page Number 1 A2-95 of A101
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Test Result Average

Test Ant Freq MRU MRU Average
Mode (MHz) Type Index | Power [dBm]

52+26_OFDMA 1 12.31
Antl7 2412

106+26_OFDMA 1 14.82

52+26_OFDMA 1 11.12
Ant6 2412

106+26_OFDMA 1 13.64

52+26_OFDMA 1 14.77
total 2412

106+26_OFDMA 1 17.28

11BE20MIMO

52+26_OFDMA 3 12.50
Antl7 2462

106+26_OFDMA 2 14.66

52+26_OFDMA 3 12.55
Ant6 2462

106+26_OFDMA 2 14.55

52+26_OFDMA 3 15.54
total 2462

106+26_OFDMA 2 17.62
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Maximum power spectral density

Test Result
MRU MRU Result Limit :
TestMode Antenna | Channel Verdict
Type Index [dBm/3kHz] [dBm/3kHz]

52+26_OFDMA 1 -8.34 <8.00 PASS

Ant17 2412
106+26_OFDMA 1 -7.96 <8.00 PASS
52+26_OFDMA 1 -8.62 <8.00 PASS

Ant6 2412
106+26_OFDMA 1 -8.7 <8.00 PASS
52+26_OFDMA 1 -5.47 <8.00 PASS

total 2412
106+26_OFDMA 1 -5.30 <8.00 PASS

11BE20MIMO

52+26_OFDMA 3 -7.57 <8.00 PASS

Antl7 2462
106+26_OFDMA 2 -7.57 <8.00 PASS
52+26_OFDMA 3 -7.91 <8.00 PASS

Ant6 2462
106+26_OFDMA 2 -8.05 <8.00 PASS
52+26_OFDMA 3 -4.73 <8.00 PASS

total 2462
106+26_OFDMA 2 -4.79 <8.00 PASS
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Test Graphs
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11BE20MIMO_Ant6_2412_52+26_OFDMA_1
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11BE20MIMO_Antl17_2462_52+26_OFDMA_3

Ref Level 20
Jo ALt
Count 100/100

Spectrum

oo
v
.00 dém  Offset 11.97 dB @ RBW 3 kHz

30dB SWT 4.4ms @ VBW 10 kHz Mode Auto FFT

@ 1Pk View

10 dém

m1[1] -7.57 dBm|

2.466121500 GH2z|

0 dem;

-10 dB

M1

-20 dB

ansas i

-30 dBm

-40 dBm—j

-50 dBm

=70 dB

CF 2.462 GHz

30000 pts Span 30.0 MHz

aa

JL

) [ EECEERE I

Date: 30.MAY.2022 02:42:16

11BE20MIMO_Ant17_2462_106+26_OFDMA_2

Jo ALt
Count 100/100

Spectrum

oo
v
Ref Level 20.00 dém Offset 11.97 dB @ RBW 3 kHz

30dB SWT 4.4ms @ VBW 10 kHz Mode Auto FFT

@ 1Pk View

10 dém

m1[1] -7.57 dBm|

2.467371500 GHz|

0 dem

-10 dB

i

-20 dB

T A

-30 dBm

-40 dBm—j

-50 dBm

7

=70 dB

CF 2.462 GHz

30000 pts Span 30.0 MHz

aa
JL

] (T

Date: 30.MAY.2023 02:44:19

Sporton International Inc. (Shenzhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G

Page Number

1 A2-100 of A101



e as. FCC RF Test Report

Report No. : FR351205C

11BE20MIMO_Ant6_2462_52+26_OFDMA_3
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Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 22~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {(dBuV) Date: 2023-05-22
100
90
80
70
50 | FCC 15C_QP
50 | FCC 15C_AVG
40
30 1
A -
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15C QP LISNH 20230420 L LINE
Over Limit Read LISN Cabkle
Freq Level Limit Line Level Factor Loss Remark
MHz dBuvV dB dBuV dBuV dB dB
1 0.15 27.70 -28.26 55.96 7.10 10.47 10.13 Average
2 0.15 41.60 -24.36 €5.96 21.00 10.47 10.12 oP
3 0.18 24.31 -30.33 54.64 3.71 10.46 10.14 Average
4 0.18 40.01 -24.63 64.64 19.41 10.46 10.14 gP
5 0.21 20.96 -32.44 53.40 0.40 10.41 10.15 Average
€ 0.21 28.896 —24.54 €3.40 18.30 10.41 10.15 0P
7 0.25 19.83 -31.%0 51.73 -0.70 10.38 10.15 Average
3 0.25 34.53 -27.20 €1.73 14.00 10.38 10.15 QP
g 0.85 24.00 -22.00 46.00 3.60 10.24 10.1€ Average
10 0.85 32.90 -23.10 56.00 12.50 10.24 10.16 gP
11 1.00 26.80 -19.20 46.00 6.40 10.24 10.16 Average
12 * 1.00 39.60 -16.40 56.00 19.20 10.24 10.16 QP

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level (dBuV) Date: 2023-05-22
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40 2
4
30 10
8 1
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15C QP LTSN 20230420 N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuVv dBuVv dB dB
1 0.18 32.24 -22.22 54.46 11.70 10.40 10.14 Average
2 0.168 44.84 -19.62 64.46 24.30 10.40 10.14 gP
3 0.25 21.57 -30.34 51.91 1.10 10.32 10.15 Average
4 0.25 23.07 -28.84 €1.91 12.60 10.32 10.15 0P
5 0.31 19.76 -30.34 50.10 -0.6% 10.30 10.15 Average
€ 0.31 31.76 -28.34 €0.10 11.31 10.30 10.15 gP
7 0.56 16.78 -29.22 46.00 -3.60 10.22 10.16 Average
3 0.56 26.48 -29.52 56.00 €.10 10.22 10.16 0P
9 0.87 21.98 -24.02 46.00 1.60 10.22 10.16 Average
10 0.87 30.38 -25.62 56.00 10.00 10.22 10.16 QP
11 0.99 24.90 -21.10 46.00 4.50 10.24 10.1€ Average
12 * 0.99 237.50 -18.50 56.00 17.10 10.24 10.16 0P

Note:

1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 50%
Test Engineer : Kuangjia
Temperature : 20~22°C

Radiated Spurious Emission Test Modes

Mode (Bl\/laSS) Antenna Modulation Channel Frequency g::: RU Remark
Mode 1 2400-2483.5 CDD 17+6 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 17+6 802.11b 06 2437 1Mbps - -
Mode 3  2400-2483.5 CDD 17+6 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 17+6 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 17+6 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 17+6 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 17+6 802.11be EHT20 01 2412 MCSO Full RU -
Mode 8 2400-2483.5 CDD 17+6 802.11be EHT20 06 2437 MCSO0 Full RU -
Mode 9 2400-2483.5 CDD 17+6 802.11be EHT20 11 2462 MCSO0 Full RU -
Mode 10 2400-2483.5 CDD 17+6 802.11be EHT40 03 2422 MCSO0 Full RU -
Mode 11 2400-2483.5 CDD 17+6 802.11be EHT40 06 2437 MCSO0 Full RU -
Mode 12 2400-2483.5 CDD 17+6 802.11be EHT40 09 2452 MCSO Full RU -
Mode 13 2400-2483.5 CDD 17+6 802.11be EHT20 01 2412 MCSO Single RU 106/53 -
Mode 14 2400-2483.5 CDD 17+6 802.11be EHT20 11 2462 MCSO Single RU 26+8 -
Mode 15 2400-2483.5 CDD 17+6 802.11be EHT20 01 2412 MCSO0 Small RU 106+26 -
Mode 16 2400-2483.5 CDD 17+6 802.11be EHT20 11 2462 MCSO Small RU 52+26 -
Model7 - CDD 17+6 802.11g 01 2412 6Mbps 802.11g LF

Co-location
802.11g CHO1_TX + BLE 125kbps_CH39 + LTE Band48 Link
Sporton International Inc. (ShenzZhen) Page Number : C-10of C51
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11b 01 2347.31 45.74 54.00 -8.26 H AVERAGE Pass Band Edge

1
802.11b 01  4824.00 48.91 74.00 -25.09 H Peak Pass Harmonic
802.11b 06 - - - - - - - Band Edge

2
802.11b 06  7311.00 47.94 74.00 -26.06 H Peak Pass Harmonic
802.11b 11 2489.93 46.36 54.00 -7.64 H AVERAGE Pass Band Edge

3
802.11b 11 7386.00 47.02 74.00 -26.98 H Peak Pass Harmonic
802.11g 01 2389.95 50.67 54.00 -3.33 \Y, AVERAGE Pass Band Edge

4
802.11g 01  4824.00 48.85 74.00 -25.15 \% Peak Pass Harmonic
802.11g 06 - - - - - - - Band Edge

5
802.11g 06 4874.00 47.26 74.00 -26.74 \% Peak Pass Harmonic
802.11g 11  2483.62 47.95 54.00 -6.05 H AVERAGE Pass Band Edge

6
802.11g 11 7386.00 47.40 74.00 -26.60 H Peak Pass Harmonic
802.11be EHT20 01  2389.17 50.30 54.00 -3.70 \% AVERAGE Pass Band Edge

7
802.11be EHT20 01 @ 4824.00 48.68 74.00 -25.32 H Peak Pass Harmonic
802.11be EHT20 06 - - - - - - - Band Edge

8
802.11be EHT20 06  4874.00 47.65 74.00 -26.35 \% Peak Pass Harmonic
802.11be EHT20 11 2484.91 48.10 54.00 -5.90 V AVERAGE Pass Band Edge

9
802.11be EHT20 11 @ 7386.00 47.61 74.00 -26.39 H Peak Pass Harmonic
802.11be EHT40 03  2389.74 49.28 54.00 -4.72 \Y, AVERAGE Pass Band Edge

10
802.11be EHT40 03  4844.00 47.70 74.00 -26.30 H Peak Pass Harmonic

Sporton International Inc. (ShenzZhen) Page Number : C-20f C51
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11be EHT40 06 - - - - - - - Band Edge
11

802.11be EHTA40 06  7311.00 47.29 74.00 -26.71 H Peak Pass Harmonic

802.11be EHT40 09 2484.21 50.41 54.00 -3.59 H AVERAGE Pass Band Edge
12

802.11be EHT40 09 7356.00 47.37 74.00 -26.63 H Peak Pass Harmonic

802.11be EHT20 01 2389.43 46.07 54.00 -7.93 \% AVERAGE Pass Band Edge
13

802.11be EHT20 01 - - - - - - - Harmonic

802.11be EHT20 11 2495.25 46.15 54.00 -7.85 \% AVERAGE Pass Band Edge
14

802.11be EHT20 11 - - - - - - - Harmonic

802.11be EHT20 01 2389.43 46.92 54.00 -7.08 \% AVERAGE Pass Band Edge
15

802.11be EHT20 01 - - - - - - - Harmonic

802.11be EHT20 11  2485.26 46.29 54.00 -7.71 H AVERAGE Pass Band Edge
16

802.11be EHT20 11 - - - - - - - Harmonic
17 802.11g 01 30.00 24.05 40 -15.95 \ Peak Pass LF
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<Co-location>
WIFI 802.11g CH 01 + BLE CH39 + LTE B48 (Band Edge @ 3m)

WIFI Note| Frequency | Level |Margin| Limit Read |Antenna| Cable Preamp| Ant |Table [Peak|Pol.
Ant. Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |((dBpV/m)|(dBuV)[(dB/m )| (dB) | (dB) |(cm )| deg )(P/A)(H/V)
2389.695 64 -10 74 56.93 | 32.36 | 6.44 | 31.73 | 100 | 169 | P | H
2389.695 49.58 -4.42 54 4251 | 3236 | 6.44 | 31.73 | 100 | 169 | A | H
* 2412 107.29 - - 100.15| 32.37 | 6.44 | 3167 | 100 | 169 | P | H
* 2412 99.81 - - 92.67 | 32.37 | 6.44 | 3167 | 100 | 169 | A | H
Co-colation
2389.065 60.61 |-13.39 74 5354 | 3236 | 6.44 | 31.73 | 100 | 296 | P | V
2389.59 47.77 -6.23 54 40.7 32.36 | 6.44 | 31.73 1100 | 296 | A | V
* 2412 106.46 - - 99.32 | 32.37 | 6.44 | 3167 | 100 | 296 | P | V
* 2412 98.93 - - 91.79 | 32.37 | 6.44 | 31.67 | 100 | 296 | A | V
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
WIFI 802.11g CH 01 + BLE CH39 + LTE B48 (Band Edge @ 3m)
BLE  |Note|Frequency| Level |[Margin| Limit Read |Antennal Cable Preamp| Ant |Table Peak Pol.
Ant. Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV )|(dB/m)| (dB) | (dB) [(cm )| deg )(P/A)HIV)
* 2480 99.5 - - 92.14 | 32.39 | 6.53 | 3156 | 100 | 360 | P | H
* 2480 99.03 - - 91.67 | 32.39 | 6.53 | 31.56 | 100 | 360 | A | H
2496.04 54.31 |-19.69 74 46.88 32.4 6.53 | 315 | 100 | 360 | P | H
2497.64 45.44 -8.56 54 38.01 32.4 6.53 | 315 [ 100 | 360 | A | H
Co-colation
* 2480 95.28 - - 87.92 | 3239 | 653 | 3156 | 280|271 | P | V
* 2480 94.69 - - 87.33 | 3239 | 6.53 | 3156 | 280 | 271 | A | V
2493.36 53.76 |-20.24 74 46.33 32.4 653 | 315 | 280|271 | P | V
2498.72 43.44 |-10.56 54 36.01 324 653 | 315 | 280 | 271 | A | V
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number . C-4 of C51
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saronas. FCC RF Test Report Report No. : FR351205C

WIFI 802.11g CH 01 + BLE CH39 + LTE B48 (Harmonic @ 3m)

WIFI+BLE |Note| Frequency | Level |Margin| Limit Read |Antenna| Cable Preamp| Ant |Table Peak| Pol.
Ant. Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
(MHz) |((dBpV/m)| (dB) |((dBpV/m)|(dBuV)[(dB/m )| (dB) | (dB) |(cm )| deg )(P/A)(H/V)
4824 42.46 -31.54 74 56.49 34.4 9.47 57.9 P H
4960 4185 |[-32.15 74 28.46 | 34.32 | 9.59 | 30.52 P | H
7440 40.22 -33.78 74 2401 | 3594 | 11.29 | 31.02 P H
Co-colation
4824 41.91 -32.09 74 55.94 34.4 9.47 57.9 P Vv
4960 43.68 |[-30.32 74 30.29 | 34.32 | 9.59 | 30.52 P |V
7440 39.95 -34.05 74 23.74 | 3594 | 11.29 | 31.02 P \%
1. No other spurious found.
Remark . N
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen) Page Number . C-50f C51
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
PEAK T4
700 700
* N
5y 5y b s A e -
350 350
175 175
Peak
210 2336. 362 2388, 2414, 2440 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 123 Yode 123
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2363.30 58.06 74.00 -15.94 53.35 33.24 5.34 33.87 200 340 PEAK 1 2012.00 109.02 ------ ------ 104.15 33.37 5.38 33.88 200 340 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050, 1050 !
875 875
700 700
Ave_54
525 7 5251
350 350
175 175
Avg
210 2336. 362 2388, 2414, 2440 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:R.010kHz : 1080.002KHL VBi: 0. 010kHZ
tode 123 Yode 123
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2347.31 45.74 54.00 -8.26 41.09 33.20 5.32 33.87 200 340 AVERAGE 1 2812.00 104.66 ------ ------ 99.79 33.37 5.38 33.88 200 340 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-6 of C51
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
PEAK T4
700 700
1 o | o
525 e b
350 350
175 175
Peak
210 2336. 362 2388, 2414, 2440 1000 1400, 300. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 123 Yode 123
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane 7 with Accessory Plane 7 with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2383.32 57.83 74.00 -16.17 53.06 33.30 5.35 33.88 300 254 PEAK 1 2812.00 107.31 ------ ------ 102.43 33.38 5.38 33.88 300 254 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050 1050 d
875 875
700 700
Ave_54
525 7 520‘—’_‘_”/___’——]
350 350
175 175
Avg
210 2336. 362 2388, 2414, 2440 1000 1400, 00. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:R.010kHz : 1080.002KHL VBi: 0. 010kHZ
tode 123 Yode 123
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane 7 with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.43 45.68 54.00 -8.32 40.89 33.31 5.36 33.88 300 254 AVERAGE 1 2812.00 102.87 ------ ------ 98.00 33.37 5.38 33.88 300 254 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-70of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



s as. FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal Vertical
1 LeveldBulim) Date: 2023-05-1 1 Level{dBuVim) Date: 2023-05-11
1225 1225
875 815
PEAK 74 PEAK 74
00 700
525 ) AVG_54 5 MVG_54
Wwwmwﬁﬁiwmww g [— Mwﬁ - [T 4t ot At
4 30
Peak
175 175
Avg
3000 6000. 9000. 12000. 15000. 18000 3000 6000 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHM4-51 Site © B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117(119436) HORIZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
bode 23 bode 23
Setting @ IM Power setting 13.5 Setting @ 1M Power setting 13.5
Plane  : I with Accessories Plane @ I with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Less Factor Renark
Mz dBuV/m dBuV/m  dB B dB/m dB B m deg Mz dBuV/m dBuV/m  dB BV dB/m dB B m deg
1 4824.00 48.91 74.00 -25.09 53.70 36.09 8.88 49.76 ---  --- Peak 1 4824.00 47.83 74.00 -26.17 52.62 36.89 8.88 49.76  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C-80f C51
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s as. FCC RF Test Report Report No. : FR351205C

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-22 - Level dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
IR AR i i e Mmﬁwmw‘ Wm%w/w b
0 30
Peak 175 175
AVg 3000 6000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 24 tode i 24
Setting @ 1M Power setting 13.5 Setting : IM Power setting 13.5
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg Miz dBuV/m dBuV/m B dBuV dB/m B 0B m deg
1 4874.00 46.52 74.00 -27.48 51.45 36.12 B8.72 49.77 - --- Peak 1 4874.00 47.33 74.00 -26.67 52.26 36.12 B8.72 49.77 ---  --- Peak
2 7311.00 47.94 74.00 -26.06 50.24 36.22 10.18 48.70  ---  --- Peak 2 7311.00 46.72 74.00 -27.28 49.02 36.22 10.18 48.70  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number 1 C-90fC51

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report Report No. : FR351205C

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
PEAK BE 74 PEAK T4
700 700
1 o
528 BBttt ot
350 350
175 175
Peak
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 125 Yode 125
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2490.84 58.34 74.00 -15.66 53.19 33.58 5.47 33.90 154 0 PEAK 1 2462.00 105.66 ------ ------ 100.62 33.50 5.43 33.89 154 0 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050, 1050 1
875 875
700 700
AVG_BE 54 Ave_54
525 1 5251
35‘[] 35‘UW
175 175
Avg
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:R.010kHz : 1080.002KHL VBi: 0. 010kHZ
tode 125 Yode 125
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane 7 with Accessory Plane with Accessory
: 86158568047220/561585060647238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2489.93 46.36 54.00 -7.64 41.22 3357 5.47 33.90 154 0 AVERAGE 1 246200 101.23 ------ ------ 96.18 33.50 5.4 33.89 14 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-10 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
PEAK BE 74 PEAK T4
700 700
1
o L
525 525 o r——-
350 350
175 175
Peak
2462 2605 4712 2848 2924 2600 1000 1400, 300. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 125 Yode 125
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2491.79 58.17 74.00 -15.83 53.02 33.58 5.47 33.90 100 306 PEAK 1 2462.00 106.80 ------ ------ 101.74 33.51 5.4 33.89 100 306 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050 1050 .
875 875
700 700
AVG_BE 54 Ave_54
525 T 5251
O S N—
350 350
175 175
Avg
2462 2605 4712 2848 2924 2600 1000 1400, 300. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:R.010kHz : 1080.002KHL VBi: 0. 010kHZ
tode 125 Yode 125
Setting : 1M Powersetting 18.5 Setting : IM Powersetting 18.5
Plane 7 with Accessory Plane  : Z with Accessory
: 86158568047220/561585060647238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2494.57 246.07 54.00 -7.93 40.91 33.59 5.47 33.90 100 306 AVERAGE 1 246200 102.64 ------ ------ 97.58 33.51 5.4 33.89 100 306 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-11 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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s as. FCC RF Test Report Report No. : FR351205C

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-21 - Level dBulim) Date: 2023-05-21
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
WWWWWW sheatiper® et Sy g it T A gl M*&WW Mgy TS
0 30
Peak 175 175
AVg 3000 6000, 9000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode 25 ode i 25
Setting @ IM Power setting 13.5 Setting : IM Power setting 13.5
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4924.00 46.79 74.00 -27.21 51.85 36.15 B8.57 49.78 -~ --- Peak 1 4924.00 46.39 74.00 -27.61 51.45 36.15 B8.57 49.78 ---  --- Peak
2 7386.00 47.02 74.00 -26.98 49.37 36.05 10.18 48.58  ---  --- Peak 2 7386.00 46.65 74.00 -27.35 49.80 36.05 10.18 48.58  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C-12 of C51

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
PEAK T4
700 M 700
A . " A
525/ 7 et e e i
350 350
175 175
Peak
210 2336. 362 2388, 2414, 2440 1000 1400, 300. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 126 Vode 26
Setting : 6M Powersetting 18.5 Setting : 6M Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.95 66.96 74.00 -7.84 62.17 3331 5.36 33.88 400 15 PEAK 1 2812.00 108.97 ------ ------ 104.12 33.36 5.37 33.88 400 15 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050, 1050 1
875 875
700 700
Ave_54
525 5251
350 350
175 175
Avg
210 2336. 362 2388, 2414, 2440 1000 1400, 300. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:1.000kHL 1080.002KHL VBi:1.080kHZ
tode 126 Vode
Setting : 6M Powersetting 18.5 Setting : 6M Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060647238 : B61585060047228/361585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.69 48.72 54.00 -5.28 43.93 3331 5.36 33.88 400 15 AVERAGE 1 2812.00 100.37 ------ ------ 95.52 33.36 5.37 33.88 400 15 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-13 of C51
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SPORTON LAB.

FCC RF Test Report Report No. : FR351205C

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
f PEAK T4
700 i 700
55 s : SQ‘SWWWMW*"‘
350 350
175 175
Peak
210 2336. 362 2388, 2414, 2440 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 126 Vode 26
Setting : 6M Powersetting 18.5 Setting : 6M Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2388.91 70.29 74.80 -3.71 65.50 33.31 5.36 33.88 100 1 PEAK 1 2812.00 109.89 ------ ------ 105.02 33.37 5.38 33.88 100 1 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050, 1050 1
875 875
700 700
Ave_54
525 SMM‘—’_’"’.—.—f——/
350 350
175 175
Avg
210 2336. 362 2388, 2414, 2440 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : 1080.002KHT VBi:1.080kHZ
tode 126 Vode 26
Setting : 6M Powersetting 18.5 Setting : 6M Powersetting 18.5
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.95 50.67 54.00 -3.33 45.88 3331 5.36 33.88 100 1 AVERAGE 1 2812.00 101.50 ------ ------ 96.63 33.37 5.38 33.88 100 1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-14 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



s as. FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal Vertical
1 LeveldBulim) Date: 2023-05-22 1 Level{dBuVim) Date: 2023-05-22
1225 1225
875 815
PEAK 74 PEAK 74
700 700
AVG_54 ING_54
25 R s A o st 925 T R e e R e
4 30
Peak
175 175
Avg
3000 1600. 2200, 16800, 21400. 26000 3000 1600. 2200, 16800 21400, 26000
Fraquency (MHz) Frequency (MHz)
Site + B3CHM4-51 Site © B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117(119436) HORIZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
Mode 26 Mode i 26
Setting @ 6M Power setting 13.5 Setting @ 6M Power setting 13.5
Plane  : I with Accessories Plane  : I with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Less Factor Renark
Mz dBuV/m dBuV/m  dB B dB/m dB B m deg Mz dBuV/m dBuV/m  dB BV dB/m dB B m deg
1 4824.00 47.03 74.00 -26.97 51.82 36.89 8.88 49.76 ---  --- Peak 1 4824.00 48.85 74.00 -25.15 53.64 36.89 8.88 49.76 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : C-15 of C51




s as. FCC RF Test Report Report No. : FR351205C

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-22 - Level dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
521 AVG_54] 528 AVG_54)
[— MW&Wme‘wW“‘ : b [ Wwﬁwmmwmﬁﬁ
350 350,
Peak 175 175
AVg 3000 6000. 1 15000. 18000 3000 6000. 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 27 tode i 27
Setting @ 6M Power setting 19 Setting : 6M Power setting 19
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4874.00 46.92 74.00 -27.08 51.85 36.12 B8.72 49.77 - --- Peak 1 4874.00 47.26 74.00 -26.74 52.19 36.12 B8.72 49.77 -~  --- Pesk
2 7311.00 46.46 74.00 -27.54 48.76 36.22 10.18 48.70  ---  --- Peak 2 7311.00 46.93 74.00 -27.07 49.23 36.22 10.18 48.70  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C-16 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



saranas. FCC RF Test Report Report No. : FR351205C

Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
1050, 1050
875 875
PEAK BE 74 PEAK T4
700 : 700
525 B o b s ettt
350 350
175 175
Peak
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 128 Vode 128
Setting : 6M Powersetting 19 Setting : 6M Powersetting 19
Plane  : Z with Accessory Plane  : Z with Accessory

© 86158568047220/561585060847238 : B61585060047228/361585060647238

Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2483.74 60.25 74.00 -13.75 55.13 33.56 5.46 33.90 300 0 PEAK 1 246200 111.12 ------ ------ 106.07 33.50 5.44 33.89 300 0 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050 1050 1
875 875
700 700
AVG_BE 54 Ave_54
525 f 52‘0‘_.-_’_’/_‘_’_4
eeeee
350 350
175 175
Avg
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL

: RBW:1000.060kHz VBW:1.000kHL 1080.002KHT VBi:1.080kHZ

tode 128 Vode 128
Setting : 6M Powersetting 19 Setting : 6M Powersetting 19
Plane  : Z with Accessory Plane  : Z with Accessory
© 861585060047220/861585060047238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2483.62 47.95 54.00 -6.05 42.83 33.56 5.46 33.90 300 0 AVERAGE 1 2462.00 102.52 ------ ------ 97.46 33.51 5.4 33.89 300 0 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : C-17 of C51



SPORTON LAB.

FCC RF Test Report Report No. : FR351205C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1
105.0) 1050
875 875
PEAK BE 74 PEAK T4
700 i 700
525 525 T
350 350
175 175
Peak
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 128 Vode 128
Setting : 6M Powersetting 19 Setting : 6M Powersetting 19
Plane  : Z with Accessory Plane  : Z with Accessory
© 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 248415 62.11 74.00 -11.89 56.99 33.56 5.46 33.90 116 360 PEAK 1 2462.00 109.71 ------ ------ 104.66 33.50 5.4 33.89 116 360 PEAK
. Level (dBuVim) Date: 2023-05-18 . Level dBulim) Date: 2023-05-18
1225 1225
1050, 1050 1
875 875
700 700
AVG_BE 54 Ave_54
525 52‘0_’_’_/_—’—’—/)
—
350 350
175 175
Avg
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : 1080.002KHT VBi:1.080kHZ
tode 128 Vode 128
Setting : 6M Powersetting 19 Setting : 6M Powersetting 19
Plane  : Z with Accessory Plane  : Z with Accessory
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2483.51 47.84 54.00 -6.16 42.72 33.56 5.46 33.90 116 360 AVERAGE 1 2462.00 100.85 ------ ------ 95.80 33.50 5.44 33.89 116 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-18 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-22 - Level dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
521 AVG_54] 528 AVG_54)
350 350,
Peak 175 175
AVg 3000 6000. 1 15000. 18000 3000 6000. 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 28 ode i 28
Setting @ 6M Power setting 19 Setting : 6M Power setting 19
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuw dB/m B B MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4924.00 45.29 74.00 -28.71 50.35 36.15 B8.57 49.78 - --- Peak 1 4924.00 46.18 74.00 -27.82 51.24 36.15 B8.57 49.78 ---  --- Peak
2 7386.00 47.40 74.00 -26.60 49.75 36.05 10.18 48.58  ---  --- Peak 2 7386.00 46.90 74.00 -27.10 49.25 36.05 10.18 48.58  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C-19 of C51

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report Report No. : FR351205C

7
Mode Band Edge
2400-2483.5_802.11be EHT20_CHO1_Full RU _2412MHz
ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1
1050, 1050
875 875
PEAK T4
700 1 700
525 ' ’ ot T s
350 350
175 175
Peak
210 2336. 362 2388, 2414, 2440 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 129 Vode 129
Setting : MCS@ Powersetting 18 Setting : MCS@ Powersetting 13
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2387.35 63.94 74.00 -10.06 59.15 33.31 5.36 33.88 200 360 PEAK 1 2812.00 107.84 ------ ------ 102.96 33.38 5.38 33.88 200 360 PEAK
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1050, 1050 1
875 875
700 700
Ave_54
525 52‘0-‘_'_’_‘_'—’_”—’_’—‘_-_”_‘/
350 350
175 175
Avg
210 2336. 362 2388, 2414, 2440 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:1.000kHL : 1080.002KHT VBi:1.080kHZ
tode 129 Vode 129
Setting : MCSB Powersetting 18 Setting : MCSB Powersetting 13
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2388.78 48.30 54.00 -5.70 43.51 3331 5.36 33.88 200 360 AVERAGE 1 2812.00 98.62 ------ ------ 93.75 33.37 5.3 33.88 200 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-20 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saronas. FCC RF Test Report Report No. : FR351205C

Mode Band Edge

2400-2483.5_802.11be EHT20_CHO1_Full RU _2412MHz

ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1
1050 105.)
875 875
PEAK T4
700 i 700
525 B ——— * =
350 3.0
175 175
Peak
2310 2336 362, 2388 214, 2440 1000 1400, 1800, 2200, 2600 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(110436) VERTICAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 00BkHZ

Vode P9 tode 29

Setting : MCS@ Powersetting 18 Setting : MCS@ Powersetting 13

Plane  : Z with Accessories Plane  : Z with Accessories

© 861585060047220/861585060047238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark

Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2388.78 67.20 74.00 -6.80 62.41 33.31 5.36 33.88 235 360 PEAK 1 2412.00 109.16 ------ ------ 104.29 33.37 5.38 33.88 235 360 PEAK
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1050 105.) 1
875 875
700 700
4 AVG_54
525 1 525
350 3.0
175 175
Avg
2310 2336 362, 2388 214, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL

: RBW:1000.060kHz VBW:1.000kHL 1080.002KHT VBi:1.080kHZ

tode 129 Vode 129
Setting : MCSB Powersetting 18 Setting : MCS@ Powersetting 13
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.17 50.30 54.00 -3.70 45.51 3331 5.36 33.88 235 360 AVERAGE 1 2012.00 100.20 ------ ------ 95.33 33.37 5.38 33.88 235 360 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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s as. FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal Vertical
1 LeveldBulim) Date: 2023-05-22 1 Level{dBuVim) Date: 2023-05-22
1225 1225
875 815
PEAK 74 PEAK 74
700 700
s AVG_54 2 ING_54
- o s A i Lo WWW Tl by g P
4 30
Peak
175 175
Avg
3000 6000. 1 15000. 18000 3000 6000. 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHM4-51 Site © B3CHY4-52
Condition: PEAK 74 3m HF_ANT 3117(119436) HORIZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
Mode 29 Mode 29
Setting @ MCSO Power setting 13 Setting @ MCSB Power setting 18
Plane  : I with Accessories Plane @ I with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Less Factor Renark
Mz dBuV/m dBuV/m  dB B dB/m dB B m deg Mz dBuV/m dBuV/m  dB BV dB/m dB B m deg
1 4824.00 48.68 74.00 -25.32 53.47 36.89 8.88 49.76 ---  --- Peak 1 4824.00 47.03 74.00 -26.97 51.82 36.89 8.88 49.76  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number . C-22 of C51




SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal Vertical
- Level dBulim) Date: 2023-05-22 - Level (dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
e ind P R I e | |y B N v s
0 30
Peak 175 175
AVg 3000 6000, 12000. 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
tode i 30 tode i 3@
Setting : MCS@ Power setting 18 Setting : MCS@ Power setting 18
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuw dB/m B B MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4874.00 47.19 74.80 -26.81 52.12 36.12 B.72 49.77 ---  --- Peak 1 4874.00 47.65 74.00 -26.35 52.%8 36.12 B.72 49.77 ---  --- Peak
2 7311.00 47.52 74.00 -26.48 49.82 36.22 10.18 48.70  ---  --- Peak 2 7311.00 46.72 74.00 -27.28 49.02 36.22 10.18 48.70  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C-23 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G




saranas. FCC RF Test Report Report No. : FR351205C

Mode Band Edge

2400-2483.5_802.11be EHT20_CH11_Full RU _2462MHz

ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1050, 1050 1
875 875
PEAK BE 74 PEAK T4
700 700
g 1
525 525 va g
350 350
175 175
Peak
2462 2605 712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Condition: PEAK_74 3m HF_ANT_3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 131 Mode i 31
Setting : MCS@ Powersetting 18 Setting : MCSB Powersetting 13
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2484.04 58.12 74.00 -15.88 53.00 33.56 5.46 33.90 170 275 PEAK 1 2462.00 99.74 ------ ------ 94.71 33.49 5.43 33.89 170 275 PEAK
. Level dBulim) Date: 2023-05-22
- Level (dBuvim) Date: 2023-05-22
1225
1225
1050
1050 4
875
87.5
700
700
Ave_54
AVG_BE_54 5251
525 1
350
350
AVg 175 175
4 1000 1400, 1800, 2200. 2600. 3000
2462 2459.6 71.2 24848 24924 2500
Frequency (1Hz) Frequency (MHz)
Site  : B3CHE4-SZ Site : B3CHA-ST
Condition: AVG_BE_54 3m HF_ANT 3117(119436) HORIZONTAL Condition: AVG_54 3n HF_ANT_3117(119436) HORIZONTAL
: RBIN:1000.080kHz VBI:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
Hode P35l Vode i 31
Setting : MCSA Powersetting 13 Setting : MCS@ Powersetting 13
Plane  : I with Accessories Plane  : Z with Accessories
: 861585066047220/851585060047238 : B61585060047228/361585060647238
Li'!'it Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark freq Level Line (dB) Level Factor Loss Factor Remark
1 2453“:; dz:"é’; d:zvég 7.91 4353\7[ 3:322 5 2: 3 g: 1;2 g;? AVERAGE Hiz dBu/n dBuN/a dav- dbfa ® & a deg
) : ) o ) ) : ) 1 2462.00 B88.67 54.00 34.67 83.63 33.50 5.43 33.89 170 275 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-24 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



saranas. FCC RF Test Report Report No. : FR351205C

9
Mode Band Edge
2400-2483.5_802.11be EHT20_CH11_Full RU _2462MHz
ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1
1050, 1050
875 875
PEAK BE 74 PEAK T4
700 700
1
525 B A : "
350 350
175 175
Peak
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 131 Mode i 31
Setting : MCS@ Powersetting 18 Setting : MCS@ Powersetting 13
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2485.14 61.95 74.00 -12.05 56.83 33.56 5.46 33.90 305 25 PEAK 1 246200 111.19 ------ ------ 106.12 33.52 5.4 33.89 305 25 PEAK
. Level (dBuVim) Date: 2023-05-22 . Level dBulim) Date: 2023-05-22
1225 1225
1050, 1050 1
875 875
700 700
AVG_BE 54 Ave_54
525 52‘0;_-__/,__,_,__.——4
350 350
175 175
Avg
2462 2605 4712 2848 2924 2600 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:1.000kHL : 1080.002KHT VBi:1.080kHZ
tode 131 Vode i 31
Setting : MCS@ Powersetting 18 Setting : MCS@ Powersetting 13
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060647238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 248491 48.10 54.00 -5.90 42.98 33.56 5.6 33.90 305 25 AVERAGE 1 246200 101.57 ------ ------ 96.52 33.50 5.4 33.89 305 25 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-25 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



s as. FCC RF Test Report Report No. : FR351205C

Pol. Horizontal Vertical
- Level dBulim) Date: 2023-05-22 - Level (dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
(I o S g g IS It e AT by B "
0 30
Peak 175 175
AVg 3000 6000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i3l ode i3l
Setting : MCS@ Power setting 18 Setting : MCS@ Power setting 18
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4924.00 45.48 74.00 -28.52 50.54 36.15 B8.57 49.78 - --- Peak 1 4924.00 45.65 74.00 -28.35 50.71 36.15 B8.57 49.78 ---  --- Pesk
2 7386.00 47.61 74.00 -26.39 49.96 36.05 10.18 48.58  ---  --- Peak 2 7386.00 47.31 74.00 -26.69 49.66 36.05 10.18 48.58  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C-26 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

10
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO03_Full RU _2422MHz
ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-31 . Level dBulim) Date: 2023-05-31
1225 1225
1
1050, 1050
875 875
PEAK T4
700 700
M . bbbttt
528! 52‘5M
350 350
175 175
Peak
210 23324 3548 2712 420 1000 1400, 300. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 132 Vode 32
Setting : MCSB Powersetting 17 Setting : MCSB Powersetting 17
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060047238
Linit Read  Ant Cable Preamp Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m déuV dB/m B dB Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2388.74 60.35 74.00 -13.65 55.56 33.31 5.36 33.88 1 282200 105.97 ------ ------ 101.10 33.37 5.38 33.88 100 336 PEAK
. Level (dBuVim) Date: 2023-05-31 . Level dBulim) Date: 2023-05-31
1225 1225
1050, 1050
875 875
700 700
Ave_54
525 5251 f
M
350 350
175 175
Avg
210 23324 3548 2712 420 1000 1400, 300. 2200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL
* RBW:1000.060kHZ VBW:3.000kHz : 1080.002KHL VBH:3.080kHZ
tode 132 Vode 32
Setting : MCSB Powersetting 17 Setting : MCSB Powersetting 17
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060647238 : B61585060047228/361585060047238
Linit Read  Ant (able Preamp Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m déuV dB/m B dB Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2387.39 48.60 54.00 -5.40 43.81 33.31 5.36 33.88 1 222,00 97.23 ------ ---e-- 92.32 33.41 5.39 33.89 100 336 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-27 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



s as. FCC RF Test Report Report No. : FR351205C

Pol. Horizontal Fundamental

. Lo i) Date: 023531

405 [ i,

T PEAK_BE 74
0. i
Wk,

Peak Blank

un 1316 1844 2500

453.2 2688
Frequency (MHz)

Site © B3CHB4-S7

Condition: PEAK_BE 74 3n HF_ANT_3117(119436) HORIZONTAL
+ RBH:1000.060kHz VBW: 3000, B0BkHz

Mode 32

Setting @ MCS® Powersetting 17

Plane  : Z with Accessories
+ 861585060047220/661585060647238

Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuv/m v dB/m  dB B am deg
1 2483.54 58.50 74.00 -15.50 53.38 33.56 5.46 33.90 100 336 PEAK

. Lo i) Date: 023531

e
N AVG_BE 54

Avg Blank

un 1316

453.2 2 pLiIY ) 2500
Frequency (MHz)

Site © B3CHB4-S7

Condition: AVG BE 54 3n HF_ANT_3117(110436) HORIZONTAL
+ RBW:1080.060kHz VBW:3.000kHz

Mode 32

Setting : MCS® Powersetting 17

Plane  : Z with Accessories
+ 861585060047220/661585060647238

Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m dbu/ d8/m B dB
1 2486.51 47.22 54.00 -6.78 42.10 33.56 5.46 33.90 100 336 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : C-28 of C51



saronas. FCC RF Test Report Report No. : FR351205C

10
Mode Band Edge - L

2400-2483.5_802.11be EHT40_CHO03_Full RU _2422MHz

ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-31 . Level dBulim) Date: 2023-05-31
1225 1225
1
1050 105.)
875 875
PEAK_T4
700 ] 700
" " hotarupiien —
525 A ey T i
350 3.0
175 175
Peak
2310 23324 3548 1112 23006 u4n 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHB4-S7 Site : B3(HR4-ST
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
* RBW:1060.000KHz VEW:3000. B0ekHz + RBHW:1000.060kHz VBi:3600. 008Ktz
Vode i tode i 32
Setting : MCSB Powersetting 17 Setting : MCSB Powersetting 17
Plane  : Z with Accessories Plane  : Z with Accessories

: 86158568047220/561585060847238 : B61585060047228/361585060647238

Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.74 60.79 74.00 -13.21 56.00 33.31 5.3 33.88 315 39 PEAK 1 282200 107.62 ------ ------ 102.70 33.41 5.0 33.89 315 39 PEAK
. Level (dBuVim) Date: 2023-05-31 . Level dBulim) Date: 2023-05-31
1225 1225
1050, 1050 1
875 875
700 700
Ave_54
525 5251 i
M
350 350
175 175
Avg
210 23324 3548 2371, 23006 420 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL

* RBW:1000.060kHZ VBW:3.000kHz 1080.002KHL VBH:3.080kHZ

tode 132 Vode 32
Setting : MCSB Powersetting 17 Setting : MCSB Powersetting 17
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/361585060647238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2389.74 49.28 54.00 -4.72 4449 3331 5.3 33.88 315 39 AVERAGE 1 222,00 98.21 ------ ------ 93.31 3339 5.39 33.88 315 39 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : C-29 of C51



FCC RF Test Report

Report No. : FR351205C

Pol. Vertical

Fundamental

3 oLevel [dBuVim)

Date: 2023-05-31

PEAK BE 74

1

Peak

un 1316

Site + B3CHB4-ST

+ RBH:1000.060kHz VBW:3000. B0BkHz
Mode 32
Setting @ MCS® Powersetting 17
Plane  : Z with Accessories

+ 861585060047220/661585060647238

Linit Read  Ant
Freq Level Line Margin Level Factor

Mz dBuv/m dBuv/m dBuv  d8/m
1 2496.88 58.31 74.00 -15.69 53.15 33.59

453.2 2688
Frequency (MHz)

Condition: PEAK_BE_74 3n HF_ANT_3117(119436) VERTICAL

Cable Preanp
Loss Factor

5.47 33.90

315

1844 2500

Blank

3 oLevel [dBuVim)

Date: 2023-05-31

AVG_BE 54

Avg

un 1316

Site + B3CHB4-ST

+ RBW:1080.060kHz VBW:3.000kHz
Mode 32
Setting : MCS® Powersetting 17
Plane  : Z with Accessories

+ 861585060047220/661585060647238

Linit Read  Ant
Freq Level Line Margin Level Factor

Mz dBuv/m dBuv/m dBuv  d8/m
1 2490.33 47.06 54.00 -6.94 41.92 33.57

453.2 2
Frequency (MHz)

Condition: AVG_BE 54 3n HF_ANT_3117(119436) VERTICAL

Cable Preanp
Loss Factor

1844 2500

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number
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s as. FCC RF Test Report Report No. : FR351205C

Pol. Horizontal Vertical
- Level dBulim) Date: 2023-05-22 - Level (dBulim) Date: 2023-05-22
1225 125
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
b A KT N — O R e Ce T I L
0 30
Peak 175 175
AVg 3000 6000, 12000. 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i3 ode i 32
Setting : MCS@ Power setting 17 Setting : MCS@ Power setting 17
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4844.00 47.70 74.00 -26.30 52.55 36.11 B8.81 49.77 - --- Peak 1 4844.00 47.58 74.00 -26.42 52.43 36.11 B8.81 49.77 -~ --- Peak
2 7266.00 47.66 74.00 -26.34 49.94 36.31 10.18 48.77  ---  --- Peak 2 7266.00 46.81 74.00 -27.19 49.89 36.31 10.18 48.77  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C-31 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-22 - Level dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
e P e | T ot o MWW
0 30
Peak 175 175
AVg 3000 6000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i 33 ode i 33
Setting : MCS@ Power setting 17 Setting : MCS@ Power setting 17
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m B dBuw dB/m B B MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4874.00 46.43 74.80 -27.57 51.36 36.12 B.72 49.77 ---  --- Peak 1 4874.00 46.89 74.00 -27.11 51.B2 36.12 B.72 49.77 ---  --- Peak
2 7311.00 47.29 74.00 -26.71 49.59 36.22 10.18 48.70  ---  --- Peak 2 7311.00 46.78 74.00 -27.22 49.08 36.22 10.18 48.70  ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C-32 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G




SPORTON LAB.

FCC RF Test Report Report No. : FR351205C

12
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO09_Full RU _2452MHz
ANT CDD 17+6
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
1
1050, 1050
875 875
PEAK T4
700 700
1 ).
525 A e —
350 350
175 175
Peak
210 23384 366.8 2305.2 U586 21452 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) HORTZONTAL Conditi EAK_74 3n HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 134 Vode i34
Setting : MCSB Powersetting 15.5 Setting : MCS@ Powersetting 15.5
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/561585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2362.26 58.33 74.00 -15.67 53.62 33.24 5.34 33.87 330 328 PEAK 1 245200 108.24 ------ ------ 103.24 33.47 5.2 33.89 330 328 PEAK
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
1050, 1050 1
875 875
700 700
Ave_54
525 i 525 TS
350 350
175 175
Avg
210 23384 366.8 2305.2 U586 21452 1000 1400, 1800, 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT_3117(119436) HORIZONTAL Condition: AVG 54 3m HF_ANT_3117(119436) HORIZONTAL
* RBW:1000.060kHZ VBW:3.000kHz : 1080.002KHL VBH:3.080kHZ
tode 134 Vode i34
Setting : MCSB Powersetting 15.5 Setting : MCSB Powersetting 15.5
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060647238 : B61585060047228/561585060847238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2335.99 46.94 54.00 -7.06 42.33 3317 5.31 33.87 330 328 AVERAGE 1 285,00 98.61 ------ ------ 93.61 33.47 5.42 33.89 330 328 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C-33 of C51

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZND5G



s as. FCC RF Test Report

Report No. : FR351205C

Pol. Horizontal

Fundamental

. Level (dBuVim) Date: 2023-05-19

105 Pt P

\\« PEAK BE 74
70,

Peak Blank

52 U616 pLILW 2808 24904 2500
Frequency (MHz)

Site + B3CHB4-ST

Condition: PEAK_BE 74 3n HF_ANT_3117(119436) HORIZONTAL
+ RBH:1000.060kHz VBW:3000. B0BkHz

Vode 34

Setting : MCS@ Powersetting 15.5

Plane  : Z with Accessories
+ 861585060047220/661585060647238

Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuv/m v dB/m  dB B am deg
1 2484.83 61.69 74.00 -12.31 56.57 33.56 5.46 33.90 330 328 PEAK

. Level (dBuVim) Date: 2023-05-19

s AVG_BE 54

Avg Blank

52 U616 pLILW 2808 24904 2500
Frequency (MHz)

Site © B3CHB4-S7

Condition: AVG BE 54 3n HF_ANT_3117(110436) HORIZONTAL
+ RBW:1080.060kHz VBW:3.000kHz

Vode 34

Setting @ MCS@ Powersetting 15.5

Plane  : Z with Accessories
+ 861585060047220/661585060647238

Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m dbu/ d8/m B dB
1 248421 50.41 54.00 -3.59 45.29 33.56 5.6 33.90 330 328 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number . C-34 of C51



SPORTON LAB.

FCC RF Test Report

Report No. : FR351205C

12
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO09_Full RU _2452MHz
ANT CDD 17+6
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
1
1050, 1050
875 875
PEAK T4
700 700
1
~ i 15 e B
525 525
350 350
175 175
Peak
210 23384 366.8 2305.2 U586 21452 1000 1400, 300. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK_74 3n HF_ANT_3117(119436) VERTICAL
: RBW:1000.060kHz VBW:3800. 08kHz : RBW:1000.000KHL VBi:3000. B00kHz
tode 134 Vode i34
Setting : MCSB Powersetting 15.5 Setting : MCSB Powersetting 15.5
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/561585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2384.69 57.76 74.00 -16.24 52.99 33.30 5.35 33.88 300 31 PEAK 1 2452,00 105.35 ------ ------ 100.35 33.47 5.42 33.89 300 31 PEAK
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
1050, 1050 1
875 875
700 700
Ave_54
525 1 52‘0-_-_'_'_”—’_’___*—”)
350 350
175 175
Avg
210 23384 366.8 2305.2 U586 21452 1000 1400, 300. 200 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3(He4-ST Site : B3CHeL-57
Condition: AVG_BE 54 3m HF_ANT 3117(119436) VERTICAL Condition: AVG_54 3m HF_ANT_3117(119436) VERTICAL
* RBW:1000.060kHZ VBW:3.000kHz : 1080.002KHL VBH:3.080kHZ
tode 134 Vode i34
Setting : MCSB Powersetting 15.5 Setting : MCSB Powersetting 15.5
Plane  : Z with Accessories Plane  : Z with Accessories
: 86158568047220/561585060847238 : B61585060047228/561585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dBuV dB/m dB  dB o deg Mz dBuv/m dBuv/m dBwv dB/m A8 dB m  deg
1 2341.24 46.66 54.00 -7.34 42.02 33.19 5.32 33.87 300 31 AVERAGE 1 285,00 96.06 ------ ------ 91.07 33.46 5.4 33.89 300 31 AVERAGE
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Pol. Vertical

Fundamental

3 oLevel [dBuVim)

Peak

52 1616 U2

Site + B3CHB4-ST

+ RBH:1000.060kHz VBW:3000. B0BkHz
Vode 34
Setting : MCS@ Powersetting 15.5
Plane  : Z with Accessories

+ 861585060047220/661585060647238

Frequency (MHz)

Condition: PEAK_BE_74 3n HF_ANT_3117(119436) VERTICAL

Linit Read  Ant
Freq Level Line Margin Level Factor
Mz dBuv/m dBuV/m dBuV  d8/m
1 2484.88 61.13 74.00 -12.87 56.01 33.56

Blank

3 oLevel [dBuVim)

M

Avg

52 1616 U2

Site + B3CHB4-ST

+ RBW:1080.060kHz VBW:3.000kHz
Vode 34
Setting @ MCS® Powersetting 15.5
Plane  : Z with Accessories

+ 861585060047220/661585060647238

Frequency (MHz)

Condition: AVG_BE 54 3n HF_ANT_3117(119436) VERTICAL

Linit Read  Ant Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Remark

Mz dBuv/m dBuv/m dBuv  d8/m
1 2484.69 43.84 54.00 -5.16 43.72 33.56

Blank
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Pol. Horizontal Vertical
. Level dBulim) Date: 2023-05-22 - Level dBulim) Date: 2023-05-22
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
70.0! 70.0!
s AVG_54| 2 NG 54|
I— IRRCESINWN, AR g o WMW«M{,WWMMWWWW
0 30
Peak 175 175
AVg 3000 6000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHe4-57 Site : @3(Ha4-57
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
tode i34 tode i 34
Setting : MCS@ Power setting 15.5 Setting : MCS@ Power setting 15.5
Plane  : I with Accessories Plane  : T with Accessories
+ 861585068047220/861585060047238 : 861585068047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuw dB/m dB B
1 4904.00 46.89 74.00 -27.11 51.99 36.14 B8.63 49.78 - --- Peak 1 4904.00 47.35 74.00 -26.65 52.36 36.14 B8.63 49.78 ---  --- Peak
2 7356.00 47.37 74.00 -26.63 49.70 36.12 10.18 48.63  ---  --- Peak 2 7356.00 46.97 74.00 -27.03 49.30 36.12 10.18 48.63  ---  --- Peak
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